
Town of Hayden  

Water System 

Capital Improvements Plan 

 

September 16, 2013 

 

 

 

 

 

 

 

 

 

 

 

 

 

Prepared by: 

 

Civil Design Consultants, Inc. 

2145 Resort Drive, Suite 100 

Steamboat Springs, CO 80487 

970.879.3022  



 

 

 

 

 

 

 

 

 

Acknowledgements 

 

Civil Design Consultants, Inc. would like to acknowledge the valuable 

direction and input received from Sam Barnes, Public Works Director, 

Bryan Richards, Frank Fox, and Dan Alden during meetings and facility 

site visits on January 16, 2013, March 21, 2013, and July 16, 2013 and 

their timely and thorough responses to subsequent information requests.  



 

1 EXECUTIVE SUMMARY ......................................................................................... 1 
[...]
11.12 Replace FH at Hospital 1 5,000$           5,000$         5,000$         

Hospital Hill Tank

12.1 Interior recoating (after Airport tank is online) 1 115,000$       115,000$     

12.2 Add tank mixing 1 50,000$         50,000$       

12.3 Cathodic protection 1 38,000$         38,000$       

Hospital Hill Pump Station

13.1 Controls modifications (incl in 17.1) 1

13.2 Replace HHPS pump #5 (jockey pump) 3 5,000$           5,000$           

Hospital Hill Pumped Zone

14.1 Construct interconnection piping between HHPZ and GMZ 2 650,000$       650,000$     

14.2 Replace Hospital Hill distribution piping 3 390,000$       390,000$       

14.3 Replace 4" waterline and FH for upper Walnut 2 95,000$         95,000$       

Golden Meadows Pump Station

15.1 Control modifications (included in 14.1) 2

15.2 Emergency generator - domestic and fire flow (See also item 15.2A1) 1 80,000$         80,000$       

15.3 Replace float control valve (fill valve), move valve from confined space 1 20,000$         20,000$        

15.4 Replace submerged discharge piping 2 20,000$         20,000$       

15.5 Remove old GMPS structure 2 10,000$         10,000$       

15.6 GMPS Jockey Pump Replacement 1 7,000$           7,000$         

Schedule of Costs

Page 1 of 2



Town of Hayden

Water System Capital Improvement Plan

Distribution System Improvements Cost Estimate Priority 1 Priority 2 Priority 3

Item # Improvement Priority 0-5 years 5-10 years 10-20 years

(2013-2018) (2018-2023) (2023-2033)

Schedule of Costs

Golden Meadows Zone

16.1 Construct 0.5 MG Tank for Golden Meadows 20+ yrs 2,900,000$    

16.2 Replace Golden Meadows distribution piping 20+ yrs TBD

Airport Zone

17.1 Construct 0.5 MG Airport Tank at Seneca Hill, construct south runway loop (incl items 13.1, and 17.2) 1 2,900,000$    1,000,000$  

17.2 Boost chlorine residual at the airport (incl in 17.1) 1

17.3 Remove FH at Crandell / Hawthorne (RCR 37) 2 5,000$           5,000$         

17.4 Construct bulk water station in airport zone 2 95,000$         95,000$       

17.5 Construct second 0.5 MG Tank for YVRA Zone at Seneca Hill 20+ yrs 1,115,000$    

Other

18.1 (no items identified at this time) 

  10,439,000$  1,449,000$  1,670,000$  1,410,000$    

If HHPZ/GMZ interconnection (item 14.1) is not installed

14.1.A1 Construct parallel GMPS supply line from corner at RCR53 to GMPS 2 90,000$         90,000$       

14.1.A2 Upgrade GMPS capacity (dependent on development) 20+ yrs TBD

Alternate to item 15.2

15.2.A1 Golden Meadows pump station emergency generator - domestic only 1 50,000$         50,000$        

If Airport Tank (item 17.4) is not installed

17.4.A1 Boost chlorine at HHPS 1 65,000$         65,000$       

17.4.A2 Construct flushing station at Airport hangars 1 13,000$         13,000$       

17.4.A3 Construct check valve on airport water line 2 65,000$         65,000$       

Total 143,000.00$  78,000.00$  65,000.00$  -$              

n/c Not complete

Town To be provided by Town

TBD To be determined

Alternatives 

Page 2 of 2



Town of Hayden  
Capital Improvements Plan                                           2013           

 

 

 

 

 

 

APPENDIX C 

 

WATER TREATMENT FACILITY IMPROVEMENTS 

DETAILS 

 



Town of Hayden  
Capital Improvements Plan                                           2013           

 

 

  



Water System Capital Improvement Plan

TOWN OF HAYDEN    .

Water Treatment Facility Improvements       .

Item No. Improvement Category

1.1 Manual Air hydroburst system for RW intake screen Raw Water

Description

Priority Priority Justification

Cost Cost Explanation

Item No. Improvement Category

1.2 Automate air hydroburst system for RW intake screen Raw Water

Description

Priority Priority Justification

Cost Cost Explanation

Item No. Improvement Category

1.3 Repair settled floor in RWPS Raw Water

Description

Priority Priority Justification

Cost Cost Explanation

Item No. Improvement Category

1.4 Rebuild RWP #2 Raw Water

Description

Priority Priority Justification

1

Cost Cost Explanation

Upgrade from manual operation for 7-10 min once/week in spring to automatic operation for ~ 5 min 

following shutdown and at every 4 hr intervals (or as set by operator) while WTF is offline in spring.

2 Reduces operational time, improves reliability and performance of raw water intake

$20,000 Automated controls, and installation

$1,500

Infrastructure repair (This work should be performed after determining the recommended 

location of the PAC and soda ash, and if the building size is increased it would make sense 

to complete this with the roof replacement.)

Jackhammer existing settled floor, backfill with flowfill, pour new floor to match existing floor 

to east.

Pump operation problematic since pulled coffer dam for raw water inlet reconstruction.  Impeller and 

volute damaged by sand.

Infrastructure repair

Pull, send in for rebuild, reset.$11,500

Upgrade trailer-mounted air compressor to new proposed air compressor inside RWPS (manually 

operate 7-10 min once/week in spring)  

Reduces operational time, improves reliability and performance of raw water intake

Existing west floor in RWPS (8 ft x 10 ft) settled ~ 2" following replacement of the RW supply pipe.  An 

attempt was made to inject grout under settled slab.  However, this effort was not successful and the 

existing slab needs to be removed and replaced. 

Equipment cost for 185 cfm air compressor, and installation

2

$15,000

3

Page 1 of 13



Water System Capital Improvement Plan

TOWN OF HAYDEN    .

Water Treatment Facility Improvements       .

Item No. Improvement Category

1.5 Add a second RWP VFD for redundancy Raw Water

Description

Priority Priority Justification

1

Cost Cost Explanation

Item No. Improvement Category

1.6 Replace roof of RWPS Raw Water

Description

Priority Priority Justification

1

Cost Cost Explanation

Item No. Improvement Category

1.7 Replace RW flow meter Raw Water

Description

Priority Priority Justification

3

Cost Cost Explanation

Item No. Improvement Category

1.8 Replace/upgrade raw water turbidimeter Raw Water

Description

Priority Priority Justification

2

Cost Cost Explanation

This meter is critical to WTP operation.  It is exposed to sand and should be replaced at 10-15 year 

intervals.  This meter was installed in 2002 and replaced in 2012.  When replaced in future, the existing 

meter could be rebuilt to serve as a spare.

Infrastructure replacement

meter cost + installation

RW turbidimeter installed in 2002.  Useful life estimated as 10-15 years.

$6,000

$8,000

Second VFD  to alternate with existing VFD to extend longevity and provide redundancy.  

Redundancy

Equipment + installation + contols to alternate VFDs.$9,000

Infrastructure Replacement

Instrument cost + installation

Corrugated metal roof for 28 ft x 10 ft RWPS building  with 4 framed roof hatches to allow 

pulling RW Pumps(may be larger if necessary to accommodate air compressor for item 1.1 

and PAC or alternate taste and odor treatment for item 2.1.)

$3,000

Infrastructure Replacement

Roof damage has been repaired temporarily, permanent repair needed.

Page 2 of 13



Water System Capital Improvement Plan

TOWN OF HAYDEN    .

Water Treatment Facility Improvements       .

Item No. Improvement Category

1.9 Replace BWR flow meter Backwash Settling & Return

Description

Priority Priority Justification

2

Cost Cost Explanation

meter cost + installation

Meter was installed in 2003 and has a useable life of ~ 15 years.

Infrastructure replacement

$5,000

Page 3 of 13



Water System Capital Improvement Plan

TOWN OF HAYDEN    .

Water Treatment Facility Improvements       .

Item No. Improvement Category

2.1 Provide isolated room for PAC chemical feed equipment Chemical Feeds

Description

Priority Priority Justification

1

Cost Cost Explanation

Item No. Improvement Category

2.2 Raise chemical room floor and provide functional floor drain Chemical Feeds

Description

Priority Priority Justification
3

Cost Cost Explanation

Item No. Improvement Category

2.3 Upgrade of coagulant feed pumps Chemical Feeds

Description

Priority Priority Justification

2

Cost Cost Explanation

Item No. Improvement Category

2.4 Replace Soda Ash feeder Chemical Feeds

Description

Priority Priority Justification

1

Cost Cost Explanation

$30,000

2 alum pumps at $1000/pump + 2 CAP pumps at $1000/pump + installation + programming 

revisions

Soda ash is added in the spring to buffer alkalinity.  Soda ash feeder is old, originally installed in1984.  

The feeder should have a useable life of ~ 30 years.  See recommended study for alternative analysis.

Equipment cost + installation

Infrastructure replacement

Chemical feed room framing and drywall to enclose at least 8 ft x 12 ft area, including 

installation of double door.  (Alternate cost to expand RWPS by the same 96 SF area is a 

similar cost and it would make sense when RWPS floor and roof repairs are made.)

Useable life of exising pumps is 10-15 years from installation date of 2003.  Upgrade pumps to alllow 

greater turndown and operational range.  Current chem feed rate is limited to correspond to plant 

production of 700 gpm.  Propose peristaltic pumps to avoid priming issues.

Reliability, Operational flexibility

$15,000

Raise lower level of Chemical feed room by 1.9 ft for flood protection and to add a functional floor drain.  

This work should be after moving PAC and constructing PAC improvements. 

$7,000

Safety, Regulatory compliance

Reliability

Raise two mandoors, add ~16 CY of compacted fill, pour new floor (7 CY of concrete), raise 

light switches, and reset equipment.

$30,000

PAC (Powdered activated carbon) is used for taste and odor control in the summer to fall.  PAC is 

considered to be explosive and regulations require isolation.  The original design plan has been to close 

in a portion of the mezzanine level of the chemical feed room.  An alternate includes adding on to the 

RWPS (advised prior to floor  repair - item 1.2 and roof replacement - item 1.6).

Page 4 of 13



Water System Capital Improvement Plan

TOWN OF HAYDEN    .

Water Treatment Facility Improvements       .

Item No. Improvement Category

3.1 Repair/replace valve between Clarifier and Flocculator Flocculation

Description

Priority Priority Justification

1

Cost Cost Explanation

Item No. Improvement Category

3.2 Upgrade/replace streaming current monitor Flocculation

Description

Priority Priority Justification

1

Cost Cost Explanation

Item No. Improvement Category

3.3 Replace Flocculator VFD Flocculation

Description

Priority Priority Justification

3

Cost Cost Explanation

Item No. Improvement Category

3.4 Flash mixing improvements Flocculation

Description

Priority Priority Justification

2

Cost Cost Explanation

$10,000

20" manual butterfly valve is inoperable.

Infrastructure replacement - to be prior to clarifier improvements.

mixer cost + installation

VFD cost + installation + programming

Flash mixer installed in 2003.  Has estimated useful life of ~ 15 years.  See recommended mixing 

optimization study.  Addition of second mixer to be considered.

$10,000

Installed in 2003.  Has estimated useful life of ~ 15 years.

Infrastructure Replacement

$8,000

Infrastructure replacement

Streaming current monitor paces feed of alum and is critical for WTP operation.  Useful life is anticipated 

to be ~ 15 years.  Instrument was installed in 2003.

$15,000

Infrastructure Replacement

Instrument + Installation + Programming

20 " Butterfly valve cost + installation

Page 5 of 13



Water System Capital Improvement Plan

TOWN OF HAYDEN    .

Water Treatment Facility Improvements       .

Item No. Improvement Category

4.1
Replace  existing Clarifier centerwell, rake, bottom steel, 

settling tubes, and rake motor drive
Clarification

Description

Priority Priority Justification

1

Cost Cost Explanation

$350,000

Item No. Improvement Category

4.2 Construct a new clarifier in parallel Clarification

Description

Priority Priority Justification

2

Cost Cost Explanation

$800,000
New clarifier equipment of matching capacity to exisitng within new building.

Infrastructure replacement 

Infrastructure replacement

Replacement of existing equipment by Specialty Contractor within short shutdown period.

The existing water treatment facility is limited by clarification capacity to approximately 1.7 MGD.  Adding 

another clarifier will provide increased performance, reliability, and operational flexibility and increase 

plant capacity to 2.0 MGD.  Different clarifier configurations could be evaluated.

The existing clarifier infrastructure is corroded and has exceeded its useful life.  Replacement is 

recommended.

Page 6 of 13



Water System Capital Improvement Plan

TOWN OF HAYDEN    .

Water Treatment Facility Improvements       .

Item No. Improvement Category

5.1 Pipe gallery replacement of BWS piping for Filters 1&2 Filtration

Description

Priority Priority Justification

1

Cost Cost Explanation

$165,000

Item No. Improvement Category

5.2
Filter media replacement for Filters 1&2 (installed in 2003, 

replace in 2023)
Filtration

Description

Priority Priority Justification

3

Cost Cost Explanation

$30,000

Item No. Improvement Category

5.3
Filter media replacement for Filters 3&4 (installed in 2005, 

replace in 2025)
Filtration

Description

Priority Priority Justification

3

Cost Cost Explanation

$30,000

Item No. Improvement Category

5.4 Addition of Air Scour to Filters Filtration

Description

Priority Priority Justification
3

Cost Cost Explanation

$105,000

Infrastructure replacement (coincide with items 5.3 and 5.4)

The 10" and 12" welded steel for Filters 1&2 was installed in 1980.  In recent years, this piping has 

experienced multiple failures causing leaks and flooding of the pipe gallery.  The integrity of this piping is 

critical to operation since it is used 1-2 times per day.  

Air scour capability could be added to the filters to improve the backwash efficiency and extend filter 

runs.  This improvement needs to coincide with filter media replacement since the garnet sand will need 

to be changed to silica sand and nipples for air distribution will need to be welded to the underdrain 

blocks.  

Infrastructure replacement, Reliability

Design life for multi-media is ~20 years.  Filter tank could be painted at this time (see item 5.6).

See Memo Re:  Hayden WTF Backwash and Supply Piping Replacement prepared by CDC 

to Town dated 7/30/2010. Cost includes replacement of 10 and 12" welded steel piping, 

replacement of existing backwash rate-of-flow controller, 15% contingencies, and 

engineering.

construction cost from 2005 + inflation factor

Design life for multi-media is ~20 years.  Filter tank could be painted at this time, if necessary (price not 

included).

Infrastructure replacement

Quote from Leopold for retrofitting all 4 filters with air scour +air piping+ installation+ E/C 

+15% contingency + 15% engineering

Infrastructure replacement (coincide with items 5.2 and 5.4)

construction cost from 2005 + inflation factor

Page 7 of 13



Water System Capital Improvement Plan

TOWN OF HAYDEN    .

Water Treatment Facility Improvements       .

Item No. Improvement Category

5.5
Upgrade combined filter effluent turbidimeter and move 

sampling point from HW line to filter clearwell
Filtration

Description

Priority Priority Justification

1

Cost Cost Explanation

Item No. Improvement Category

5.6 Paint filter interior walls for Filters 1&2 Filtration

Description

Priority Priority Justification

2

Cost Cost Explanation

Regulatory compliance

Infrastructure upgrade

New turbidimeter, piping, sample pump and engineering for CDPHE plans review.

Instrument cost + installation$25,000

Recent CDPHE Sanitary Survey has required the relocation of the sampling point from the housewater 

line (after the chlorine contact basin) to the filter clearwell prior to the chlorine contact basin.  This 